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Table 1. Methods of heé.t treatment of the forgings.»
TYPE of‘ heat treatment Annealing .Quenching { Tem‘pering’
920°C X5 hr 900°C X 5 hr water ‘ 660°C x 8 hr furnace

Same as TYPE a
1050°C X .10 hr
1250°C X 10 hr
1250°C X 100 hr

O 0T

Same as TYPE a-+requenching and retempering
Same as TYPE a Same as TYPE a
Same as TYPE a Same as TYPE a
Same as TYPE a Same as TYPE a
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Fig. 5. Relation of angle between longitudinal
axis and flowline direction in specimens-

to Average I(c).
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The Test Method of Delayed Failure
and Some Test Results.
(Delayed failure propertles of high strength
steels— 1)
Dy. Shunji YAMAMOTO and Tatsu FuiiTa.
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Fig. 1. Delayed failure specimen.
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Table 1. Chemical composition. (wt.%)
Spec. C Si - Mn P S Cu Ni Cr Mo
SUP 6| o°s8 1°73 094 0008 0006 0°01 <0°01 0°03 | <0°01
21 041 122 0% 0+009 0007 0°014 | <0°01 1-07 0°31
3l 0038 094 1°32 0+007 0008 0402 <0°01 0°03 | <0°0l
scM22 | 021 0°25 0°80 0°006 0012 07021 0+01 104 0°32
51 0729 0°29 124 0007 0010 07019 0°01 1+02 0°32
SUP 9| 056 032 0°78 0018 0018 0°12 0705 0°57 | <0°0l
K 0744 0°31 1°61 0°020 0017 007 0°03 0°10 | <0°01
- 4340 0743 0°36 0°75 0°022 0014 0° 14 1°83 0°84 0°28
SUS2| o015 034 0°74 0°029 0°036 0" 10 © 0°30 13°26 002
SUS23 32 071 0°83 0033 0°005 0° 16 0°19 1260 003
M—4 0°010 0+01 <0°01 0°004 0010 — 1887 — <0°01
N—2 0°006 0°04 <001 0016 0022 — 1806 — 497
N—3 07008 0°04 <001 0°004 0013 — 1831 — 2°08
N—4 0°004 0°05 <001 0°019 0°020 | — 1776 — 4*70
Spec. Co Ti Zr Al B (o) 2N H
SUP6,  — <001 | <001 0021 00005 00075 0*0081 000002
2 — <0°01 | <0°01 0°013 00010 00110 0°0081 0°00007
3 — <0°01 | <001 0013 00002 00098 0°0075 <0°00001
S CM22 — <001 | <00l | <0'01 |. 0°0003 0°0110 0°0062 <0°00001
5 — <0°01 | <0%01 | <0°01 0°0004 00110 0°0082 <0°00001
SUP © — <001 | <0°01 0°018 00002 00020 0°0094 <0°00001
K — <001 | <001 0°019 00001 0*0030 0°0047 0°00003
4340 . Voros | <001 | <001 0°022 00002 00050 00120 —
SUS2 — <0°01 | <o0°01 0°012 | 0°004 0°0091 0-0021 000002
SUS23 — <0°01 | <0°01 0°027 0003 0°0044 00016 <0°00001
M—4 — 1°68 0°017 | 022 ' 0°005 0°0027 0*0020 000003
N—2 7495 0°38 — 010 — 00047 0°0040 000005
N—3 8°65 032 0°025 | 07063 0°002 0°0022 0" 0043 <0°00001
N—4 8+00 0°58 0°021 | 04047 0°003 00025 0°0016 <0°00001
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Table 2. Heat-treatment, mechanical p_roperties -and results of delayed failure test. ‘
Temper-| g | & ' Impact |Average| g . P
Spec Austenizing | ingor | 28 | mg |[Elong| RA | value | notch | ¥, 5 | £ g
pec. (°C) aging o~ | ® | (%) | (%) |(kg'm | radius| =~ | &~
°C) - - : /cm?)| (mm) 2 &
SUP 6| 850%0°5hr 0Q |500x1 hr| 122 | 137 | 14 | 37 | 3:0U | 0°12 182 | 140
2 1 900x0*3hr OQ 460X 1 hr| 137 158 | 14 43 430 012 198 100
Low 3| 880X0*5hr OQ |350X1 hr| 104 118 9 29 56U 0°08 150 | 110
all SCM22 | 900X0*5hr OQ 200X 1 hr| 119 140 16 60 80U 0°08 206 170
Ste"e}i 51 860X0°5hr OQ |370x1 hr| 127 | 149 | 16 | 60 | 6°7U | 008 210 | €0
. SUP 9| 850X0*5hr OQ |400x1 hr| 148 162 12 | 39 — 0°08 169 20
K 850X 0*5 hr OQ [400X1 hr{ 130 143 12 © 40 — 0°*055 198 125
4340 850X 0*5 hr OQ- [480X 1 hr| 145 146 12 43 550 0°045 199 147
yacr | SUS22 970%0°5hr 0Q |250%1 hr| 107 | 138 | 17 57 | 721U | 003 156 | 148
SUS23 | 950%X0*5hr OQ |250X1 hr| 117 144 11 36 31U 004 108 1OQ
M-—4 815X 1 hr AC |490X2 hr| 173 186 12 40 1°6V 0°07 132 35
Maraging| N—2 :815% 1 hr AC |490%X2 hr — | 171 10 42 35V 0025 207 | 127
steel N—3 815X 1 hr: AC {490X2 hr| 128 134 .16 63 78V 0°03 >220 130
N—4 | 815X1 hr AC (490X2 hr| 174 180 14 55 33V 0°03 212 | 160

* - Notch tensile strength by the specimen shown in Fig. 1.
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Table 3. Effect of grain size on delayed failure properties by SCM 22.
UTS k Average '
Austenite Austenizing | Tempering op Elong. R% Vnoéch . ox 5k /oD .
; i i °C °© (9, 9 radius m mm
‘grva.ln §tze ( ‘) (°C) . (kg /mm?) (%) (% vadin (kg /mm?)( kg
ANSOTSM 900X 0°5hr 0Q 129 15 64 0°025 188 153
\ TT000X0°5 hr
ASTM |- y 2501 hr 131 17 60 . 0°03 176 145
No. 4 |ooox05hr 0Q| AC ~
' 1150X0*5 hr
ASTM 138 15 55 0°03 172 140
No. 2 |900%0°5 hr 0Q :
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Table 1. Chemical analysis. (Ladle)
Specimen Process C Si Mn P S Ni Cr
A C.C. 004 0°82 1°02 0°029 0010 960 1835
B 4 0°06 071 1+38 0°028 0+006 801 1842
C 4 0°07 044 1°25 0°026 0°008 8°08 19°12
D 4 ~0°05 0°52 1°22 0°026 0006 8°09 19+34
E 4 0°05 068 096 0°030 0012 9+98 1821
F 4 007 0°54 0°99 0°033 - 0°011 910 18°36
G C.I. 0°05 043 1°05 0°029 0018 10°04 L1752
H 4 | 007 076 . 1*12 1 0°025 0008 893 . 18°86
C. C.: Continuous Casting Process. . C.I1.: Conventional Ingot Process.

Table 2. Segregation in transversal-section of cast bloom. (Specimen C)
>\,E\ C Si Mn P I S ] Ni Cr o-Fe (%)
Surface 0°078 0°45 1°22 0°025 0°009 8°19 19°25 47
Middle 0081 045 122 0°024 0°009 8°19 19*16 6°1
Center 0°083 0°46 1°22 0°026 0:007 8°19 19°16 52

E: Elements. P: Place.
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